
SEPTEMBER 2004 | 15

The History of 
UV and Wastewater 
G. Elliott Whitby1,2 and O. Karl Scheible3

1 Corresponding Author; Email: ewhitby@calgoncarbon-us.com
2 Calgon Carbon Corporation, 50 Mural St., Unit 3, Richmond Hill, Ontario, Canada L4B 1E4
3 HydroQual, Inc.1200 MacArthur Blvd., Mawah, NJ 07430

ABSTRACT

Ultraviolet radiation is accepted and widely applied for the
disinfection of treated wastewaters, including reuse waters.
Although the technology was discovered more than a century ago,
its practical development is more recent, driven by regulatory
demands to seek alternates to chlorination. The application of UV to
treated wastewaters has seen rapid growth over the past 25 years,
with the number of plants today numbering more than four
[...]
• What is the optimum system size and configuration? 

• Can UV disinfect combined sewer overflow (CSO)? 

• What is the best cleaning method? 

• What is the best method to measure UV dose? 

• Should photoreactivation be accounted for? 

Most of these questions are still being debated today.

Severin et al. (1983, 1984a, 1984b) proposed a series event model
to describe the behavior of microorganisms in a batch and a flow
through completely mixed reactor.

In 1984 Whitby et al. published their long-term, side-by-side
comparison of chlorination and a full-scale, open channel UV
system with horizontal lamps that are parallel to the flow. This study
looked at the coliforms, fecal streptococci, Clostridium perfringens,
Pseudomonas aeruginosa, and bacteriophage to Eschericia coli C.
The study reported that UV disinfection was as cost effective as
chlorination, the effluent disinfected with UV light was not toxic to
Rainbow trout, and UV disinfection was as effective as chlorination
in eliminating bacteria but more effective with bacteriophages and
therefore more likely to inactivate human viruses. There was a one-

SEPTEMBER 2004 | 21



22 | IUVA NEWS, Vol. 6, No. 3

log increase in the coliforms after photoreactivation but a follow-up
study showed that in the receiving stream no photoreactivation
could be detected (Whitby et al. 1985). This follow-up study also
showed that the UV output of the lamps after one year was below
65% but the curve flattened out for another year.

Scheible et al. (1983) published the findings of a major large-scale
pilot study at New York City’s Port Richmond WWTP. Three large
scale systems were specified and each one was capable of treating
up to 1 mgd of secondary effluent or CSO. This major research and
demonstration project focused on the development of a rational
design protocol for the UV process, incorporating the hydraulic
characteristics of a system, the calculation of the intensity in a
complex reactor, and the effect of wastewater quality. The study
quantified the effect of suspended solids on system performance,
related inactivation kinetics to system intensity, and reported on the
ability of UV to disinfect CSO-type wastewaters.

A survey by White et al. (1986) identified 52 UV systems that were
operating in Canada and the United States. Inspections of six of the
systems showed that most of the problems were electrical,
mechanical and hydraulic and not due to the UV process itself. The
authors recommended that designers become more involved in the
design of the UV equipment and its installation. This was one of the
objectives of the USEPA Design Manual Municipal Wastewater
Disinfection.

In October 1986 the USEPA published the Design Manual:
Municipal Wastewater Disinfection (USEPA 1986). This was the
first major design publication that gave UV equal footing to
chlorination and other alternatives. Chapter 7, authored by Karl
Scheible, was devoted to ultraviolet disinfection, and represented
the outcome of several years of research and demonstration projects
conducted by Scheible and others. (Scheible et al. 1983; Scheible
and Bassell 1981; Scheible 1985; Scheible et al. 1979). It is an
excellent review of all the UV knowledge with regard to wastewater
at that time and presents the findings of very extensive UV pilot
testing. This chapter was written with the idea that it would give the
person designing a wastewater treatment plant the knowledge of
how to specify the number of lamps in a UV unit and how to install
the UV unit. It addressed critical considerations with respect to
hydraulic design, wastewater characteristics, the importance of UV
transmittance, and the impact of particles on ultimate performance
levels. Much of the discussion contained in the Design Manual is
still relevant to today’s design problems.

The USEPA Design Manual reported a UV process design (Scheible
et al. 1986) developed from the Port Richmond pilot studies that
took into account the UV equipment and its hydraulics, flow, UV
transmission, suspended solids, influent and effluent indicator
organisms. This model, embodied in the UVDIS software
developed by HydroQual, Mawah, NJ is used by many major UV
companies around the world to size UV equipment. The model also
showed when the disinfection limit could not be met. When this
model is being used it is important to remember that the coefficients
are supposed to be developed with data from the wastewater
treatment plant where the equipment is being installed.

Throughout the 1980’s and 90’s Arie Havelaar in collaboration with
other scientists (Nieuwstad and Havelaar 1994; Sommer et al. 1995;
Havelaar et al. 1991; Havelaar and Hogeboom 1984; Nieuwstad et
al. 1991; Mooijman et al. 2001; Havelaar et al. 1987; Havelaar et al.
1990; Havelaar 1993; Havelaar and IAWPRC Study Group on
Health Related Water Microbiology 1991) started working with F-
specific coliphages in wastewater before and after UV disinfection
as a model for human pathogenic viruses. Havelaar and his co-
workers also showed that the MS2 coliphage could be used to
measure the UV fluence in batch and flow-through reactors with
low and medium pressure lamps. This work led to the adoption of
the MS2 coliphage for bioassays of UV equipment for water and
wastewater in North America, supplanting the common use of
spores of B. subtilis.

In 1991 Snider et al. showed that UV disinfection could be used to
meet the California Title 22 requirement of 2.2 total coliforms per
100 mL. This opened up an entirely new market for UV equipment
in wastewater treatment plants. It also broadened the entire
controversy over how to do a bioassay and qualify for California
Title 22. This resulted in the publication of “UV Disinfection
Guidelines for Wastewater Reclamation in California and UV
Disinfection Research Needs Identification” in 1993 by the National
Water Research Institute. This document was followed up in 2000
and 2003 by a joint effort between the National Water Research
Institute and American Waterworks Association Research
Foundation to address new equipment and the use of a bioassay to
determine the UV fluence. The document also defined as many of
the UV terms as possible.

In 1992 a survey was published of the UV systems in wastewater
treatment plants in North America by the US EPA (Scheible et al.
1992). The report recommended that additional information should
be collected on how to design UV systems for alternate indicator
organisms such as E. coli and enterococci. It recommended the use
of the open-channel, modular, gravity flow UV systems. The
authors recommended that more research be done on the use of high
intensity lamps. More research should be done on photoreactivation
but it should be done in comparison to chlorination/dechlorination.

The Water Environment Research Foundation (WERF) published a
comparison between UV irradiation and chlorination along with a
new model to size UV systems (Darby et al. 1995). This model has
not seen widespread use but the authors felt that it better represented
UV disinfection when it was being used for water reuse.

Although the effects of particles had been studied in the 1980’s,
Jeannie Darby’s research group extended this work in the 1990’s by
looking at what upstream processes effect the presence of indicator
organisms in and on particles (Loge et al. 2002; Darby et al. 1999;
Loge et al. 2001; Parker and Darby 1995; Loge et al. 1997; Emerick
et al. 1998; Loge et al. 1999; Emerick et al. 1999; Emerick et al.
1999a; and Emerick et al. 2000). The upstream processes are very
important if the effluent must meet the standards for water reuse.
The report has guidelines for selecting the upstream processes that
match the UV system to the disinfection limit. They also did more
research on the effect of particle size. It is becoming a routine
practice to do particle sizing on a wastewater during the design



phase of a UV system. The research showed that the longer a
particle remains in a wastewater treatment plant the fewer coliforms
are associated with it.

A major demonstration project was reported on the application of
alternative UV technologies for primary and secondary effluents
(Scheible 1999). Five large-scale UV systems (0.5 to 1.5 mgd) were
installed and operated with secondary and primary effluents. These
systems included advanced low-pressure high-output and medium-
pressure lamp systems, and a benchmark conventional lamp system.
Performance was evaluated over a range of hydraulic loadings, and
monitored via fecal coliform, total suspended solids (TSS), and
transmittance analyses. The USEPA UV disinfection model was
calibrated with the data, and used to size the various configurations
for alternative wastewater applications. Costs were generated,
which formed the basis for a subsequent WERF analysis of costs
versus chlorination/dechlorination. The study further developed the
impact of suspended solids on disinfection performance.
Subsequent efforts (Scheible 1999a) were directed to raw
wastewaters that were drawn after the plant bar screens and fed to a
continuous-deflection (CDS) screen, with 1200- and 600-micron
apertures, for TSS and trash removals. A fuzzy filter (FF) was
placed downstream of the CDS; this fiber-based media filter was
found to effectively remove TSS at particle sizes greater than 50-
micron, which is similar to that of primary sedimentation. Three
different high-output UV systems were tested downstream of the
CDS with and without fuzzy-filter pretreatment. Collimated beam
measurements on fractionated samples demonstrated that dose
improvements beyond that accomplished with FF filtration would
require TSS removals to less than 1 micron. Fecal coliform
reductions of 2 to 3 logs were demonstrated with UV after removal
of gross TSS.

Bioassays (or biodosimetry) have been developed as a standard
method to quantify the fluence delivered by a UV reactor, and they
rely primarily on MS2 coliphage as the challenge organism
(Scheible 2000; HydroQual and NSF International 2002). The
NWRI/AwwaRF guidance for UV disinfection of reuse and drinking
waters present protocols for such tests, and the USEPA
Environmental Technology Verification program has protocols for
reuse, secondary effluent and wet weather flow applications.
Extensive work has been reported on the use of such methods in the
USEPA’s draft UV Design Guidance Manual (USEPA 2003).
Alternative challenge organisms are also being investigated that
more closely represent the UV sensitivity of targeted organisms.
Facilities have been established worldwide to provide such testing
for full-scale commercial UV reactors.

A bioassay only provides the average values of the UV fluence of a
flow through UV system. The studies with a hydraulic tracer do not
give any indication of how or where short circuiting may be taking
place. Ernest Blatchley and his co-workers (Do-Quang et al. 1997;
Lyn et al. 1997; Blatchley 1998a; Chiu et al. 1999a; Lyn et al.
1999a; Chiu et al. 1999b; Chiu et al. 1998; Blatchley et al. 1998;
Blatchley 2000; Lin and Blatchley 2001; Lyn et al. 1999; Lyn et al.
1999b; Blatchley 1997; Blatchley et al. 1993; Blatchley 1998b;
Blatchley et al. 1994; Lin and Blatchley 2000) established an

alternative to the bioassay and tracer studies by using computational
fluid dynamics (CFD). When combined with fluence-rate models
within a reactor, CFD has allowed UV companies, researchers and
designers of wastewater treatment plants to get a better
understanding of the dose-distribution within a UV system. CFD is
being embraced for drinking water applications. The modeling
approach allows a UV system to be optimized before it is built.
When combined with biodosimetry, it becomes a powerful tool for
verifying the performance of a reactor over its operating range. CFD
and dose-distribution modeling have not been fully accepted,
largely due to the newness of the technique, and to the uncertainties
surrounding calibration and validation of such modeling
approaches.

A survey in 2003 by the Water Environment Federation showed that
of all the respondents 24 percent used UV disinfection in their
wastewater treatment plants and 66 percent were planning to switch
to UV (Water Environment Federation 2004). There are
approximately 18,000 wastewater treatment plants in North
America and there could be at least 4,000 UV systems. UV
disinfection of wastewater is an accepted disinfection technique for
wastewater. Its application to CSO and Sanitary Sewer Overflow
(SSO) type wastewaters has been successfully demonstrated as well
as water reuse. More work needs to be done to understand the limits
of UV when it is used for such high level disinfection as water
reuse, including the need for effective upstream processes and
rigorous maintenance of the UV equipment.

Biodosimetry is an effective tool in quantifying and validating the
performance of a system. Although there are protocols for such
testing, an effort needs to be made to apply these on a consistent
basis, a role that can be played by the regulatory community.
Biodosimetry and CFD-based dose-distribution modeling should be
expanded for use in wastewater applications, addressing dose
requirements and the proper selection of challenge organisms to
validate various performance levels. Standard protocols are needed
for determining the UV output of a lamp, and, in particular the end
of lamp life output.

Effective O&M is critical to the successful application of UV to
wastewaters. A survey should be taken of UV systems in wastewater
and water treatment plants to determine their strengths and
weaknesses, and to define effective procedures for preventative
maintenance. This is all the more important as UV is used in more
plants that are producing water for reuse.

REFERENCES

Blatchley, E.R. 1997. Numerical Modeling of UV Intensity:
Application to Collimated-Beam Reactors and Continuous-
Flow Systems. Wat. Res. 31(9): 2205–2218.

Blatchley, E.R. 1998a. Comment on “Numerical Modeling of UV
Intensity: Application to Collimated-Beam Reactors and
Continuous-Flow Systems”. Wat. Res. 32(7): 2240–2242.

Blatchley, E.R. 1998b. Modeling Tools for Use in the Design of
Ultraviolet Disinfection Systems. Ultraviolet Disinfection The
Pros and Cons: What You Need to Make it Work – Pre
Conference Workshop – WEFTEC ‘98. Water Environment
Federation, Alexandria, VA, USA.

SEPTEMBER 2004 | 23


